WEB SITE ‘ RECEIVE E-NEWSLETTER ‘ LINKED IN

MAY 2016

Water Innovations

PROTECTING AGAINST
DOOMSDAY
C.?*JT,, MINANIES

The Cure For
Membrane Biofouling

Digging The District’'s
21st Century Sewer System

New AWWA President,
New Vision For Water




ADVERTISE

CONTACT US

EDITOR'S LETTER

FEATURED ADVERTISERS

Wireless Monitoring Solutions
at ACE 2016 Booth 2033

& Aquifer Level "
i Pump Station

Compound Meter

N e
Hydrant Pressure

.

<V
A

. i ﬁ )

——
‘ = e\ \
=3 l Pressure Reducing Valve |}¥gl
— ‘ ¢

Telog's battery powered RTUs provide a monitoring solution for

virtually every sensor, meter, instrument, and application found
throughout water conveyance systems. Telog’s data management
[...]
*  Gas cooling and chiller

*  Sidestream gas injection system

*  Ozone contactor

*  Ozone quench injection system

*  Off-gas collection and destruction system

A third-party vendor supplies the oxygen, which is stored in
an exterior cryotank specially made for that use. When required
for the process, a vaporizer converts liquid oxygen to high-purity
gaseous oxygen and conveys the substance, under pressure, into the
AOP system. To improve operation performance, the Authority
chills its oxygen gas to a minimum of minus 60 degrees Fahrenheit
dew point.

The ozone generator converts chilled gaseous oxygen into ozone
gas, with a maximum capacity of 53 pounds per day of ozone at
a 5 percent concentration. Additional capacity could be gained
in the future by increasing the concentration of ozone in the gas.
The ozone gas is first applied to a sidestream water feed through
a venturi injector, and then mixed with the RO feed to the ozone
contactor.

The ozone contactor is a 4,200-gallon stainless steel baffled tank
designed to provide the minimum contact time for reaction. Based
on the treatability study conducted, the design contact time is five
minutes at a dose of 4.0 mg/L of ozone. Off-gassing is controlled
through the removal of headspace gases in the ozone contactor,
through an ozone destruction skid. The gas is then discharged into
the atmosphere outside the building. The Authority monitors the
off-gas for ozone concentration, ensuring an ozone-free discharge.

As an aggressive oxidant that would damage thin-film composite
RO membranes, the Authority must quench residual ozone in the
water. RETTEW adapted a portion of the existing chemical dosing
system to feed liquid sodium bisulfite into the water before the RO
feed, which provides sufficient removal and protection.

Construction

The Authority initiated construction in the summer of 2014 and
began operations in early 2015. Equipment costs were lower than
anticipated during the AOP evaluation, resulting in an additional

wateronline.com

$100,000 in capital cost savings to the Authority. Total project
costs related to the AOP portion were approximately $800,000.

To date, power and oxygen consumption have been lower than
predicted. The energy savings from the project were enough for the
Authority to receive a rebate from the local electrical utility, further
enhancing project returns and payback.

Operational monitoring is underway to characterize the
reduction in total organic carbon (TOC) and contaminants of
concern to document removal efficiencies and their impact on the
RO system operations. System operations are thus far stable, not
showing any performance decrease with the use of ozone for AOP,
as opposed to the previous chlorination/dechlorination scheme.

Conclusions

Proper biofouling control is critical to the cost-effective operation
of an RO system; however, the economic merits of any biofouling
control require periodic evaluation and modifications. While AOP
is not necessary for the UAJA to meet its current regulatory limits
for water reuse, its application has proved to be a cost-effective
means for controlling membrane biofouling. Coupled with the
removal of contaminants of concern, AOP proved to be an effective
alternative to traditional biofouling control strategies. m

About The Authors

Braas is an environmental engineer and the firm's water reuse expert,
engaged in projects across the U.S. She has more than 20 years of
experience in designing wastewater systems and drinking water
distribution systems, including coordinating design, evaluations, and
implementing industrial pretreatment programs. She also manages
grant applications, permitting, operation analysis, and construction-
related activities.

Jason Wert is a senior technical engineer responsible for the
development and technical evaluation of traditional and renewable
energy projects throughout the U.S. With more than two decades
of experience, he brings a practical project knowledge in financing,
development, and structuring of public and private energy projects.
He is a national expert in the planning, development, design,
construction, and operation of membrane treatment, anaerobic
digestion, and renewable energy projects.

®  Water Innovations


http://wateronline.com

a xylem brand

MEASURE
THREE

PARAMETERS
AT ONCE.

NEW. YSI MultiLab IDS lab instruments and smart
sensors. One meter can measure three parameters
at a time — digital pH, ORP, BOD, and conductivity
along with ISEs shown clearly on a color display.
Available in 1-, 2-, and 3-channels. Uniquely YSI.

800 897 4151 (US) » 937 767 7241 xylem
YSI.Com/multilab Let's Solve Water

YS! Incorporated is a brand of Xylem, whose employees are addressing the most
complex issues in the global water market. ©2016 Xylem Inc.



12

Two Powerful Sidestream
'Treatment

Technologies

Battle To Be The Best

sidestream is any flow stream resulting from the
treatment of biosolids that is returned to the liquid
treatment train. Sidestream flow streams at facilities
with anaerobic digestion are targeted for nutrient
removal because they exhibit relatively small flow with
concentrated nutrient loading back to the liquid treatment
train. Post-aerobic digestion (PAD) and anaerobic ammonium
oxidation (anammox) are two sidestream treatment technologies
that are beneficial for the reduction of nitrogen recycled back
to the liquid stream without the need for supplemental carbon
or alkalinity. However, because the two treatment options differ
greatly, careful evaluation will help determine which is the most
beneficial and cost-effective option for wastewater treatment
facilities.

Post-Aerobic Digestion

PAD is a recently developed, advanced digestion process, where
aerobic digestion is designed to follow anaerobic digestion. The
most significant reason for implementing PAD is the reduction
of nitrogen recycled back to the liquid stream without a need
to supplement with carbon or alkalinity. Other benefits include

Chemically Enhanced
Primary Treatment

Step Feed Bioreactor

|

Membranes

¥ 5
P L B

A comparison of post-aerobic digestion (PAD) and anaerobic
ammonium oxidation (anammox) for sidestream nutrient
removal at wastewater facilities

By Heidi Bauer, Bruce Johnson, and Tom Johnson

volatile solids reduction, odor reduction, and struvite stabilization.
Challenges, which have been overcome by operational controls
and engineered solutions, include significant biological heat
generated by the process and foam.

Spokane County Regional Water Reclamation Facility
(SCRWREF) implemented a full-scale PAD facility in late 2011
to help achieve strict nutrient removal, including a maximum
monthly effluent limitation of 10 mg/L total nitrogen. (Figure 1)

Denver Metro Wastewater Reclamation District’s (MWRD)
Northern Treatment Plant is also implementing PAD
technology, which will be placed into service in the fall of
2016. The MWRD selected PAD as a cost-effective way to help
achieve strict nutrient removal criteria, including a maximum
daily nitrate value of approximately 10 mg/L total nitrogen,
while also reducing biosolids hauling costs. Typically, MWRD
hauls biosolids for 30 to 60 miles to both private and District-
owned land application sites.

Anammox

Anammox harnesses a specific species of autotrophic bacteria

that can achieve partial nitritation-deammonification (or, the
conversion of ammonia and nitrite to
nitrogen gas) under anoxic conditions.
Anammox
ammonia-oxidizing
partial aerobic/partial anoxic conditions
to ultimately
nitrogen gas without fully nitrifying and
denitrifying. Like PAD, one of the key

- benefits of anammox is the reduction

bacteria work alongside

bacteria under

convert ammonia to

y of nitrogen recycled back to the liquid

Nitrogen Removal &
Solids Reduction

—— Waste Solids —'ﬁ—»r-

Anaerobic
Digesters

Aerobic
Digester

Figure 1. SCRWRF process flow diagram with post-aerobic digestion

wateronline.com

Centrifuge

Centrate

stream without supplemental carbon or
alkalinity. Other benefits include lower
energy consumption and less oxygen
compared to conventional nitrification.
Challenges to overcome include the slow
growth of the anammox bacteria, as well
as its competition with nitrite-oxidizing
bacteria.

Alexandria Enterprises
(AlexRenew) Water Resources Recovery

Renew

®  Water Innovations


http://wateronline.com

2

[

To Landfill

Waste fo Energy

| —
| —
|«
4_%

wly 3 b

Applcaion

Legend

= Liquid Flow
= Biosolids Flow
—> Gos/Heat Flow
Fedl  Ferric Chloride
SC Suppl. Carbon
Alum Aluminum Sulfate
Poly  Polymer
NaOH  Sodium Hydroxide

99 Biosolids to Land

Unit Processes

Coarse Screens

Raw Sewage Pumps
Fine Screens

Vortex Grit Chambers
Primary Settling Tanks
Primary Effluent Pumps.
Nutrient Mgmt. Facility
Nutrient Mgmt. Pumps

NN s W N e

©

Biological Reactor Basins
Secondary Settling Tanks

11 Return Activated Sludge Pumps.
12 Intermediate Pumps

13 Rapid Mix/Floc.Tanks

Tertiary Settling Tanks

Gravity Filters

UV Disinfection

iy
5

B
G =

1

&

17 Post-Aeration Channels

18 Reclaimed Water Pumps
19 Raw Sludge Blending Tanks
20 Gravity Thickeners

21 Thickening Centrifuges

22 Thickened Sludge Eq. Tanks
23 Sludge Screenings Presses
24 Heat Exchangers

N
R

Pasteurization Tanks
Anaerobic Digesters

27 Dewatering Centrifuges

28 Biosolids Silos

29 Centrate Storage Tanks
Centrate Pre-Treat. Reactors
31 GasFlares

Biogas Boilers

n
&

w
8

w
]

Figure 2. AlexRenew WRRF process flow diagram with sidestream anammox

RAW INFLUENT
PUMP STATION

Supematant

SCREENING AND
GRIT REMOVAL

An-
I ] aerobic
P ! |
| 3

___ Gravity Thickener _ _

PRIMARY
CLARIFIERS

AERATION BASINS

Anoxic

o Aerobic o | Anoxic

GR:D:HTV

THICKENER

ANAEROBIC
DIGESTION

Thickened

~Thickened Primary Solids— —

T

SECONDARY
CLARIFIERS

FILTRATION

BELT FILTER
PRESS

— — -Backwash- — —— — 4

_____ £ %_.mosouos

— = Filtrate — — —|

LANT
EFFLUENT

Figure 3. Process flow diagram for the baseline wastewater treatment facility (no sidestream treatment)

RAW INFLUENT
PUMP STATION

Supematant

SCREENING AND
GRIT REMOVAL

: An-
i 1| aerobic
> 1 1
! .

Gravity Thickener _ _ _

PRIMARY
CLARIFIERS

AERATION BASINS

Anoxic

e . © e e

o Aerobic o | Anoxic |Aerobic

GRAVITY
THICKENER

GBT
FILTRATE

ANAEROBIC

Thickened
Whs . DIGESTION

Figure 4. Process flow diagram for sidestream treatment with PAD

wateronline.com

SECONDARY
CLARIFIERS

POST AEROBIC
DIGESTION

-

é, _Thickened Primary Solids_ —

FILTRATION

1
1
i
H
H
3
L
1
1
i
1
1
1
|
1
1

BELT FILTER
PRESS

—— Firate —— —

®  Water Innovations

PLAN
EFFLUENT

NUTRIENTREMOVAL

Facility in Alexandria, VA, is
currently implementing a full-
scale  sidestream  anammox
system to help address Virginia’s
state regulatory requirement to
remove 62 percent of 2005 levels
of effluent nitrogen by 2011.
AlexRenew
technology because it can achieve
significant nitrogen removal with
reduced supplemental chemical

addition and energy. (Figure 2)

selected anammox

Methodology
Using CH2M’s  proprietary
Pro2D2 whole plant simulator
tool, sidestream treatment with
PAD, sidestream treatment with
anammox, and a baseline (no
sidestream treatment) at three
hypothetical wastewater treatment
facilities were compared to evaluate
the respective benefits and cost-
effectiveness of
these two treatment technologies.
As shown in the process flow
diagrams for the three models
illustrated in Figures 3, 4, and
5, respectively, the PAD and
anammox target
different sidestream flow streams;
PAD targets digester effluent,

implementing

technologies

while anammox targets the
filerate or centrate produced from
dewatering.

Each model assumed a flow of
20 MGD, a greenfield site, and the
same raw influent characteristics
and effluent limitations, including
1 mg/L ammonia-nitrogen, 5.0
mg/L total nitrogen, and 1.0 mg/L
total phosphorus.

Results
e  The baseline model could
the effluent
without

not achieve
limitations
supplemental carbon (1,715
pounds per day), but no
alkalinity
or carbon was needed for

supplemental

either sidestream treatment

model to achieve these
limitations.

e  Both sidestream treatment
technologies can remove

a significant amount of

13


http://wateronline.com

14

NUTRIENTREMOVAL

SCREENINGAND ot pipions
GRIT REMOVAL

RAW INFLUENT
PUMP STATION

AERATION BASINS

SECONDARY

FILTRATION

Anoxic

Anoxic

CLARIFIERS

PLANT
EFFLUENT

An-
| || aerobic
| 1
| .

THICKENER

Gravity Thickener
Supernatant ——— —

FILTRATE

Thickened

Gz

ANAEROBIC
DIGESTION

BELT FILTER
PRESS

— — -Backwash- —— — —,

N BT

— — Thickened Primary Solids —

i — e

;

- —— Filrate— — —

Figure 5. Process flow diagram for sidestream treatment with anammox

nitrogen from the filtrate compared to the baseline (90
percent and 99 percent removal of ammonia-nitrogen
with anammox and PAD, respectively) and can achieve
similar effluent quality.

Energy invested in either
sidestream treatment technology
results in less energy required for
nutrient removal in the aeration
basins (by approximately
7 percent). For sidestream
treatment with anammox, the
energy saved in the aeration
basins overcomes the energy
required  for  sidestream
treatment.

Considering energy use, chemical use, and biosolids
production together, sidestream treatment with PAD
demonstrates a net annual energy cost savings of 5.1
percent relative to sidestream treatment with anammox
and a net annual energy costs savings of 19.1 percent
relative to the baseline. These savings are attributed to
significantly lower biosolids hauling and disposal costs
due to the volatile solids destruction associated with
PAD. The baseline (no sidestream treatment) offers the
lowest capital cost because construction of a sidestream
treatment facility costs more than the construction of a
methanol feed and storage facility.

Sidestream treatment with PAD offers the lowest annual
cost primarily due to the significant savings in biosolids
hauling and disposal.

The lowest 20-year net present value is equivalent for
the baseline (no sidestream treatment), sidestream
treatment with PAD, and sidestream treatment with
anammox alternatives.

Conclusions

PAD targets digester
effluent, while anammox
targets the filtrate
or centrate produced
from dewatering.

solids destruction. PAD would be ideal for facilities with high
and/or volatile biosolids disposal costs or a long haul distance.

Anammox should be considered when the additional desire
is energy minimization. Anammox would be ideal for facilities
with high energy rates, volatile energy
rates, or a desire to achieve net zero
energy.

This
assumptions; however, every site is
different, and different assumptions
would affect the cost evaluation. For
example, the assumption for a greenfield
site. was made in order to produce
an apples-to-apples comparison, but a
retrofit installation would significantly
affect the cost evaluation. Moreover, if a spare tank is available,
blowers, diffusers, and controls could be cost-effectively
incorporated to create a PAD facility. m

evaluation made reasonable

About The Authors

Heidi Bauer, PE, joined CH2M in 2008 and has enjoyed working on
wastewater modeling, master planning, and design projects for
wastewater and biosolids treatment. Prior to joining CH2M, Heidi
worked as a contract operator and currently holds Colorado certi-
fications for Class A water and wastewater, Class 3 collections and
distribution, and Biosolids Land Appliers.

Bruce Johnson, global technology leader for wastewater simulation,
joined CH2M in 1995 and brings more than 26 years of experience
operating, troubleshooting, and designing water and wastewater
treatment plants and equipment. He is seen as an expert in modeling
and designing wastewater treatment facilities and has made a lasting
impact on the wastewater profession through the high-end applica-
tion of wastewater simulation to advanced waste treatment design.
He holds five patents in wastewater technologies and has authored/
co-authored more than 25 technical papers on the subject. He was
recently named an IWA Fellow by the International Water Association.

Tom Johnson joined CH2M as a Senior Technologist in 2005. With
more than 17 years of experience working in the water industry, Tom
specializes in wastewater process analysis, modeling and design,
wastewater collection and conveyance, as well as wastewater treat-

Both PAD and anammox offer nitrogen removal without the
need for supplemental carbon or alkalinity, but PAD should
be considered when there is also a desire for additional volatile

wateronline.com ® Water Innovations

ment plant optimization and efficiency.


http://wateronline.com

RELIABILITY
WHEN IT'S NEEDED MOST.

350psi A-2361 Resilient Wedge Gate Valve:
Easy to Open. Easy to Close. Tough to Replicate.

Utilities are concerned with the safe operation and stopping ability

of their vehicles. Without properly selected, installed and maintained
brakes, the risk of life and property loss greatly increases. Gate
valves in water distribution systems are no different; only the most
reliable gate valves should be used. That's why water utilities prefer
Mueller's 350psi A-2361 all-ductile iron resilient wedge gate valve.
This triple-listed gate valve is AlS-compliant, easy to handle, and has
a pressure-assist wedge geometry. These unique features combine to
assure a rapid seal when it's needed most.

Dual purpose lifting lugs &
* Improved site safety; aligns valve box and :
eliminates adaptor =

Internal components interchangeable
— with installed A-2300 series valves
* No additional inventory required

350psi AWWA/UL/FM working pressure ;
* Meets the increasing demands of higher
water main pressures

T-head bolt retention i
¢ Eliminates the need for anti-rotation bolts

Pressure-assist wedge geometry
* Less torque required to seal

For more information about Mueller or to learn more about the 350psi ductile iron gate valve,
call 1.800.423.1323 or visit www.muellercompany.com.

Reliable Connections’

Copyright © 2016 Mueller Co., LLC. All Rights Reserved.

The trademarks, logos and service marks displayed in this document herein are the property of Mueller Co., LLC, its affiliates or other third parties. Products above marked with a section symbol ( § ) are
subject to patents or patent applications. For details, visit www.mwppat.com. These products are intended for use in potable water applications. Please contact your Mueller Sales or Customer Service
Representative concerning any other application(s).



http://www.mwppat.com
http://www.muellercompany.com

Protecting
Against
Doomsday
Contaminants

New tools are being developed for worst-case drinking water
scenarios: chemical, biological, radiological, and nuclear (CBRN)-

16

he security of drinking water is increasingly recognized as

a major challenge for municipalities and water utilities.

The safety and/or security of drinking water can be

threatened by natural disasters, accidents, or malevolent
attacks (Gleik, 2006). In the event of a contamination, the
material can spread within the water rapidly and extensively
before the problem is detected. Contaminated drinking water can
induce widespread illness or death, disrupt economic life, and
create mass panic. First-generation software packages and sensors
are available — such as Guardian Blue from Hach Lange and
Canary from the U.S. EPA — for managing drinking water safety
and security and, in particular, for detecting incidents. These
allow for an overall management of water security, including the
systematic collection and interpretation of information by online
sensors. However, this first generation of tools
suffers from a range of serious shortcomings:

1. Real-time detection and alarm
capabilities are insufficient or
nonexisting;

2. Current limitations of propagation
models make the effective situation
assessment of potentially contaminated zones very difficult;

3. There exists no generic approach for the online calibration
of the hydraulic and transport model;

4.  Models for response, mitigation, and recovery are almost